STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/.S Global Dairy Tech

Lahore

Reference # CED/TFL 37250 (Dr. M Rizwan Riaz)
Reference of the request letter # Nil

Dated: 25-10-2021
Dated: 25-10-2021

Tension Test Report  (Page-1/1)
Date of Test 26-10-2021
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
Construction Supervision Consultants (CSC)
CAREC - Regional Improving Border Services (RIBS) Project

Reference # CED/TFL 37251 (Dr. M Rizwan Riaz) Dated: 25-10-2021
Reference of the request letter # 5065059/CAREC-RIBS/CHAMAN/RE-364Dated: 20-10-2021

Tension Test Report  (Page-1/2)

Date of Test 26-10-2021
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
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Only one sample for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
Construction Supervision Consultants (CSC)
CAREC - Regional Improving Border Services (RIBS) Project

Reference # CED/TFL 37251 (Dr. M Rizwan Riaz) Dated: 25-10-2021
Reference of the request letter # 5065059/CAREC-RIBS/CHAMAN/RE-364Dated: 20-10-2021

Graph (Page - 2/2)
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager

CM Engineering (Pvt) Ltd

Project Enfra Share Rollout Site ID: USKSKO08, USKSK10, S-7442, S-7441, S-7443, S-7449, S-
7448, S-7457

S-7438

Reference # CED/TFL 37252 (Dr. M Rizwan Riaz) Dated: 25-10-2021
Reference of the request letter # CME/Steel/Enfra Share Rollout/1000 Dated: 24-10-2021

Tension Test Report  (Page-1/1)

Date of Test 26-10-2021
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.374 10 9.51 | 0.12 | 0.110 | 3200 5100 58789 | 64110 | 93696 | 102200 | 1.30 | 16.3

2 | 0.373 10 9.49 | 0.12 | 0.110 | 3200 5100 58789 | 64360 | 93696 | 102600 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Highway Sub Division, DG Khan

(Construction of Metalled Road from Yaroo to Naow abad Length: 12.00 km District DG Khan
(Phase-I from km no. 8.80 to 8.90 km = 0.10 km (Part-B)

Reference # CED/TFL 37253 (Dr. M Rizwan Riaz) Dated: 25-10-2021
Reference of the request letter # 2371 Dated: 27-08-2021
Tension Test Report  (Page-1/1)
Date of Test 26-10-2021
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.378 3 0.376 | 0.11 | 0.111 | 3400 5000 68200 | 67510 | 100200 | 99300 | 1.10 | 13.8

2 | 0.376 3 0.375 | 0.11 | 0.111 | 3400 5000 68200 | 67780 | 100200 | 99700 | 1.30 | 16.3

3| 4314 10 |[1.271 | 1.27 | 1.268 | 41600 | 56600 | 72200 | 72310 | 98300 | 98400 | 1.60 | 20.0

4 | 4.294 10 |1.268 | 1.27 | 1.262 | 40600 | 55600 | 70500 | 70900 | 96500 | 97100 | 1.80 | 22.5

Note: only four samples for tensile and two samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

#10 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



